Parts Manual

Mfg. No: 040786-00

22,000 Watt Standby Generator (Briggs &
Stratton)

BRIGGS&STRATTON

Copyright © Briggs & Stratton. All Rights reserved 07-Feb-2024






Table Of Contents

Model Components Page
ACCESSONY GlOUP. . . ot ettt et e et e e e e e e e e e e e e e e e e e e e 4
Y 1= =10 ) G T o 1| o 6
CIrCUIt BreaKer GrOUP. . . .ottt ettt e e e e e e 8
CoNtrol Panel GrOUP. . . ..ottt et e e e e e 10
DECAIS GlOUP. .« . ottt ittt e et et e e e e e 14
ENCIOSUIE GrOUP. . . . oot e e e e e e e e e e e e e e e e e e e e e 16
Fuel, DUCE & SUPPOIT GIOUP. . . . ottt ettt e e e e et e e e e e e e e e e e e e e e e e e e e e e e 18
T o ] 0 U o 24
6845-00 - Fuel Regulator Heater. . . ... ... e e e e e e e e e e e 26

Fuel Regulator Heater. . ... ... e e e et et e e e 27
6840-00 - OIl SUMPD VWAL, . . .ttt e e e e e e e e e e et et et e 29
Ol SUMP WA M. . . o e e e e e e e e e e e e e e e 30
6869-00 - Battery Walmer. . . . oo e e 32
Batl e Y WAl er. . . . 33
B6872-00 - MaiNtBNANCE. . . . .ottt ettt e e e et e e e e e e 35
MAINEENANCE. . . . oottt ettt ettt e e e e e e e 36
B574-00 - INfONUD. . . . oo 38
I ONUD. . o 39
6581-00 - Uninterruptible Power Supply - (UPS). . ..o 41
Uninterruptible Power SUpply - (UPS). .. ... e e 42
B491-01 - EStOp SWItCN. . .. o e 44
E SO SWItCN. . . o e 45
B6428-00 - USB Cable. . . ..ot e 47
USB Cable. . .. e 48
6631-00 - Surge Protective DeviCe (SPD). . . ... e 50
Surge Protective DEVICE (SP D). . . ..ottt e e e 51
Torque Specification Chart. . . ... . e e e 53

Copyright © Briggs & Stratton. All Rights reserved 3 07-Feb-2024



Accessory Group

Note: Unless noted otherwise, use the standard torque specifications

0030

0070

0040

@ ATTENTION

8'T0LVdIN

8'T0LVdIN

uilding is equipped
Standby Generator.
FUEL TYPE:
@ Natural Gas
@® LPGas
LOCATION:
@ NORTH @ EAST
® SOUTH @ WEST

ATENCION

Este edificio ests equipado con
un generador de respaldo.

TIPO DE COMBUSTIBLE:
@ Gas natural
® GasLP
UBICACION:

@ NORTE @ ESTE
@ SUR @ OESTE

FRONT

DO NOT REMOVETHIS TAG

NO QUITE ESTA ETIQUETA

3L13nDI113 3113) S¥d Z3Y1L38 IN

OVL SIHLIAOW3Y LON 00

ATTENTION @

Cet édifice est équipé d'une
génératrice de secours.

TYPE DE CARBURANT :
Gaz naturel @
GPL @
EMPLACEMENT :

EST @ NORD @
OUEST @ suD @

ATTENTION
This building is equipped
with a Standby Generator.

FUEL TYPE:
Natural Gas @
LPGas @

LOCATION:
EAST @ NORTH @
WEST @ SOUTH @

BACK

0100

NFPA702.8

NFPA702.8

Mfg. No: 040786-00

Copyright © Briggs & Stratton. All Rights reserved

07-Feb-2024



Accessory Group

REF NO PART NO QTY DESCRIPTION

0030 206976GS 1 FITTING

0040 198573GS 2 FUSE, Auto Type, 15 Amp

0050 198460GS 4 PLUG, Dome

0070 202295GS 1 HOSE-FLEX NG/LPG

0100 706988 1 HANG TAG-ATTN. STANDBY EQUIPMENT
0120 314290GS 1 KEY, Latch

Copyright © Briggs & Stratton. All Rights reserved

07-Feb-2024



Alternator Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040786-00

0060

Copyright © Briggs & Stratton. All Rights reserved 6 07-Feb-2024



Alternator Group

REF NO PART NO QTY DESCRIPTION

0010 84007278 1 ADAPTER

0020 84010877 1 STATOR

0030 84010876 1 ROTOR ASSEMBLY
0040 84007279 1 HOUSING, Bearing
0050 66386GS 1 ASSY, Holder, Brush
0060 66849GS 2 TAPTITE, M5 -0.8 X 16

Copyright © Briggs & Stratton. All Rights reserved

07-Feb-2024



Circuit Breaker Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040786-00

1000
0030-305

0030-300

0030-380 \. 0010-200 %’“’;:5312':-
\L R

Iy

0010-300
0010-30

A T
=i {# d ;&/ -. - \"I
x

' 0060 || T R
001(]3;‘/% : ~ - : - f , ]1 )

~ e -
RO A B

- .1'-.. i IJ il

L_ﬂt.l ‘
)

0090

Copyright © Briggs & Stratton. All Rights reserved 8 07-Feb-2024



Circuit Breaker Group

REF NO PART NO QTY DESCRIPTION
o010 - 1 BRACKET
0020 194561GS 3 HHS, Trilobular, #10-32 x 3/8
0030 - 1 SCREW, 10-16 X 3/8
0040 192770GS 2 BRACKET, Mounting / Breaker
0050 311318GS 1 BREAKER, Circuit, 100A
ooe0 - 1 WIRE, Power
o070 - 1 WIRE, Power
0080 84006390 1 BLOCK, Terminal
0090 707520 4 SCREW, Taptite
0100 - 1 COVER, Control Panel
1000 84007050 1 KIT, Cover, Control Panel

-(Includes Ref. Nos. 0010-10, 0010-30, 0010-50, 0010-80, 0010-200, 0010-300,

0030-300, 0030-305, 0030-380, 0100)
0010-10  ----- 1 DECAL-WARNING, SHOCK

-(Part information located in Decals Group.)
0010-30  ----- 1 DECAL-WARNING, FUSE

-(Part information located in Decals Group.)
0010-50  ----- 1 DECAL, Warning, Manual

-(Part information located in Decals Group.)
0010-80  ----- 1 DECAL-DISCONNECT

-(Part information located in Decals Group.)
0010-200  ----- 1 DECAL, FCC, ICES-3

-(Part information located in Decals Group.)
0010-300  ----- 1 DECAL, Warning

-(Part information located in Decals Group.)
0030-300 84006392 2 SCREW, #10-32 X 3/8

-(Part information located in Control Panel Group.)
0030-305  ----- 1 SEAL, Bulb

-(Part information located in Control Panel Group.)
0030-380  ----- 2 WASHER, Ext. M6 - 1/4" Shakeproof

-(Part information located in Control Panel Group.)
0100 - 1 COVER, Control Panel

Copyright © Briggs & Stratton. All Rights reserved

07-Feb-2024



Control Panel Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040786-00

(///9300 1ooo|

0310

0440

0370 0160-20
0010-10
0088 > 0250
" 0010-160
0200
% 0150
0325
0140
0130 0240 0270 0280] 0360
%\5 — @) | E— — ) o W—

Copyright © Briggs & Stratton. All Rights reserved 10 07-Feb-2024



Control Panel Group

REF NO PART NO QTY DESCRIPTION
0005 - 1 BRACKET, Terminal Block
0010 - 1 PANEL
0020 - 1 BASE
0030 - 1 PANEL
0038 - 2 GROMMET
0040 - 1 DIVIDER
o051 - 1 BRACKET
0053 - 1 BRACKET
o060 - 2 GROMMET
o065 - 2 GROMMET
0070 772336 1 ASSEMBLY, Relay
0075 315551GS 1 SWITCH, Rocker
0080 194561GS 18 HHS, Trilobular, #10-32 x 3/8
0090 772379 4 SUPPORT, Circuit Board
0100 84010843 1 ASSEMBLY, AVR
0110 772376 1 CHARGER, Battery
0115 - 4 SCREW, #10-32 X 1/2
0120 - 1 COVER
0130 84007028 1 WIRE, Power
0140 1755381YP 1 SOLENOID, L-BRACKET
0150 22129GP 2 WASHER, 5/16 - M8, Lock
0160-10  ----- 1 COVER, Control Panel
0160-20 84007051 1 CONTROLLER
0170 - 12 SCREW, 10-16 X 3/8
0180 - 1 BRACKET
0190 314691GS 5 SCREW, Taptite, M2.5-.45 X 12
0200 703331 2 NUT, 5/16-24
0230 772341 1 SWITCH, Rocker
0240 84007026 1 HARNESS, Intermediate, Relay
0260 195733GS 4 MOUNT, Tie Wrap
0270 84008694 1 HARNESS, Battery
0280 706527 1 WIRE, Ground
0300 - 2 SCREW, #10-32 X 3/8
0305 - 1 SEAL, Bulb
0310 - 1 INSULATION
0325 704130 3 SCREW, HEX, 1/4-20X.5
0330 5025391SM 2 NUT, Hex Nylock, Flange, 1/4-20
0360 84004583 1 HARNESS
0370 772339 2 TRANSFORMER, Current, 150:5
0380 26850GS 7 WASHER, Ext. M6 - 1/4" Shakeproof
0395 - 1 SEAL
0420 - 1 GROMMET
0430 703818 2 CAPSCREW, 1/4-20X0.5
0440 29333AGS 3 TIEWRAP, 7 LG BLK
1000 84010878 1 KIT, Harness
-(Includes Ref. Nos. 0050, 0220)
0050 - 1 HARNESS, Main
0220 - 1 HARNESS, Fuel Select
1100 84011527 1 KIT, Panel, Control Box
-(Includes Ref. Nos. 0010-10, 0010-160, 0080, 0250)
0010-10  ---- 1 DECAL-WARNING, SHOCK

-(Part information located in Decals Group.)

Copyright © Briggs & Stratton. All Rights reserved 11 07-Feb-2024



Control Panel Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040786-00

(///9300 1ooo|

0310

0440

0370 0160-20
0010-10
0088 > 0250
" 0010-160
0200
% 0150
0325
0140
0130 0240 0270 0280] 0360
%\5 — @) | E— — ) o W—

Copyright © Briggs & Stratton. All Rights reserved 12 07-Feb-2024



Control Panel Group

REF NO PART NO QTY DESCRIPTION
0010-160  ----- 1 DECAL, Warning
-(Part information located in Decals Group.)
0080 194561GS 2 HHS, Trilobular, #10-32 x 3/8
0250 - 1 PANEL, Control Box

Copyright © Briggs & Stratton. All Rights reserved

13

07-Feb-2024



Decals Group

Note: Unless noted otherwise, use the standard torque specifications

Mfg. No: 040786-00

0010-140

0010-150 0010-290

0010-40

0010-320 0010-330

0010-130

0010-300 0010-80

0010-50

0010-200
0010-340

0010-280’,7

0040-80

0040-90
0020-10

0010-30 0010-220

0100

‘ POWERPROTECHE
PRE2
0100

BRIGGSSESTRATTO
0040-90

0040-80

0010 WARNING TARNING WARNING WARNING NS
AN | (AT [ AR | | A\ M 0020
ADVERTENCIA | == ADVERTENCIA _| Erahe ehasteotans croon FUEL REQUIREMENTS
serious injury. Do not touch. monoxide, a poisonous gas that could Estimated generator fuel supply requirements for

in serious injury. Place switch in off and disconnect.

Hot surface coud result Generator starts automaically which coud esult
both nafural gas and LP vapor:

No user senceable prts nside. Refer

serviing to qualfed service personnel
Risque de décharge électique. Ne pas retrr e
couvercle. Aucune pidce 4 entreteni par uiiisateur
a intéreur, Confier lentretien 2 du personnel do
servioe qualfié

TARNING To reduce the risk of fire, A
é replace only with same type Killyou in minutes. You cannot smel t
AVERTISSEMENT g o p— aii%ﬁ?é’:uﬁe"ié‘?;‘é‘é""@ e ;i orse . sl audos ol sl EXIGENCES EN MATIERE NARNNG
ADVERTENCIA touchez carbon monoxide alarms in home. AVERTISSEMENT
15AMP TYPE ATO des blessures graves. Placer le commutateur en positon arét DE CARBURANT ADVERTENCIA
Risk of electic shack, do not remove cover. Pour réduire | incend La superﬂme caliente: podna causar et débranchez la baterie avant d'effectuer un entretien Hot sur})ace could VESU“ n serious Approvisionnement approximatif en carburant
A No user serviceable prts inside. Refer our réduire le risque dincendie, lesiones serias. No l geeradoraanca automdticament, o que podia ausar A injury. Do ot tout pourle gaz naturel et le propane gazeux Risk of electic shock, 60 ol efmove cover.

Engne exhaust mum ignite

remplacez avec un fusible de méme e
combustibles resulting in death or

senicing o qualfed sence persomnel
Risque de décharge électrique. Ne pas refier le type et classification.

couerce. Aucune pisce & enrete pa Fulsateur

aTintérieL. Confir lentreten 4 du personnel de TSATYPE ATO
senvice uaifié Para reducr el iesgo de incendo,

agado y desconects

en ap:
la bateria antes de realizar algin servicio. so1z7256]

0010-300

REQUERIMIENTOS
DE COMBUSTIBLE
Requerimientos estimados de combustible para
el generador para gas natural y gas LP:

Exhaust side of weatherproof
enclosure shall have 5 ft.
(1.5M) min clearance from any siructures,

0010-40

Riesgo de descarga eléctrica, no quite a cubierta. Nol reemplace solamente con un fusible del shrubs, trees or any vegetation §
ey paos que pusdan s eparadas por l suaio mismo o y capacidad, This equipment may orcte sparks that could start g"““' G“T | LP Vapor Riesgo de descarga elctica, no quite a cubierta. No
en el interior. Haga que personal calificado realice el fires around dry vegetation. A spark arrester may az naturel hay partes que puedan ser reparadas por el usuario
senvico. o 15AMP TIPO ATO e required. Contact local fire agencies for Gas Natural | Gas|LP en elnteror. Haga que persona calfcado realce el
= o requiatons reating to fire prevention requirements senico. o
Léchappement du moteur confient du monoxyde
001 0'1 0 = de carbone, Un gaz {oxique pouvant ter en T7KW | 245,000 | 71 | 295000 34 00 20 1 0
T T quelques minutes. Vous ne pouvez i e sentir i le Tow [ 252000 ] 72 (510000 56 -

voir. Instalez  Pextéreur seulement Installezles T T W2 RO
s de monoiyte de carbone dars f meison SR BN R K I
WARNING La surface chaude pourrait entrainer des blessures Jorw T a2s000 | o2 14270001 20
AVERTISSEMENT raves. Ne fouchez pas. WARNING
‘ADVERTENCIA échappement du moteur peut enflamimer es Fuel inlet pressure requirements at ful load are AVERTISSEMENT
Falure foread & folow Operator and 0 0 1 0 '2 00 — combusis, o qu; el Les exigences de pression dadmission ADVERTENCIA
graves, vore lamort. La sortie i Hot surface coud result
I ok s g s, o g ducathrn e rencement o R
ury. - d dau moins 1,5 m (5 pi) d Los requerimientos de presién de entrada
Ne pas lre et respecter les manuels de luflisateur et un dégagement d'au moins 1,5 m (5 pi) de foutes La surface chaude pourrit
dinstallaion pourtait enfrainer des blessures graves structures, buissons, arbres ou auires végétaux, de combustibla a carga completa son de: entrainer des blessures graves. Ne
(et équipement peut produire des étincelles FUEL Tnahes e touchez pas.
Noleer y sequif as ndicaciones de los manales de potant déclenchar des ncendes autou de fa TYPE of WC of WC La superfice caliente podria causar
operacion ¢ Instalacion podia causar fa muerte o RAINPROOF  [ETANCHE A LA PLUIE GABINETE GENERATOR | GENERATRICE | DESCONECTOR :ee%?sasm s[s;z:\‘k'aa C%"ZI\):';EI s““ncnesu:l; e?luamf‘ﬂ'ees lesiones sernas. No tocar,
Jesiones serias . ENCLOSURE ENCEINTE APRUEBADE LLUYIA | SERVICE ENTRETIEN DE SERVICIO [ncencles pou comltte ‘egsg;ws CESERTM ngés ME\ Ede CL]
DISCONNECT | DEBRANCHER | DEL GENERADOR reg\ememanes liées & la prévention des incendies. 0020 20
0010-50 0010-70 —J rove | poims | e -
- - montxido docarbono, un gas venenoso que podria lumna d
matarlo en minutos. No puede verlo i olelo.
0 0 1 0 -80 Instae solamente en ex\%mes Inile shmas e Natural Gas
[monéxido de carbono en el hogy Gaz naturel 357 80-178 WARNING
La superficie ca\leme podria causar lesiones Gas natural AVERTISSEMENT
ADVERTENCIA
L ‘del motor podrian incendiar [Propane gazeux 11-14 279-356 Hot surface could resultin
materiales mmhusﬂmes Io que podria causar la Gas LP serious injury. Do not touch.
T AUB uere olsknesses. /e escae . v - riace chaude pourai
de 5 pies (1.5 m) de Saniadesdo cualquier m‘gf;g‘;s blessures graves. Ne
™ P / estctra, arbust, arbo  cuslquir vegetacion 0010-240 e calinte podria causar
Este equipo puede causar chispas que podrian esionos satas. No tocar
0010-130 0010-140 0010-150 0010-210  |ro emsmeneacecarses o e
- requerirse un supresor de chispas. Pongase en WARNING
contacto con s agencias locales de combate a
L i s roE s s AVERTISSEMENT 0020-20
referentes a requisitos de prevencion de incendios.
Explosion of battery gases could resultin
1] — v CAUTION death or serious injury. Keep al sources of WARNING
! _— igniion away from battery. Battery contains
i ED : - WARNING ',‘,‘F"SE%%& RDE 200 Wi G el e o svere AVERTISSEMENT
| GENERATOR EMERGENCY | | £ AVERTISSEMENT bums. Avod contac it acid ADVERTENCIA
2 xer SHUTDOWN SWITCH g ADVERTENCIA L o Hotsurface coud resultin
C tvans!erswm:hmaccumantewwm the Canadian bissures graves, voirs | mor, Tenez iutss les sources serious injury. Do not touch.
Kl . INTERRUPTEUR DE MISE ancer and Reproductive Harm Electrical Code, Part dallumage éloignées de la batterie. La battere contient a surface chaude pourrait
= — HORS CIRCUIT D’URGENCE www.P85Warnings.ca.gov Branchez |a sortie de \a genevatuae aun Iacide pouvant causer la cécité ou de sévéres entrainer des blessures graves. Ne
2 : DE LA GENERATRICE ; commutzour comete e contactavec faode. {ouchez pas.
o N [Cancer ef Troubles de \Apparewl Reproducteur| cun:(en‘able selon le Cnde canadien de [‘électricité, La explosion de I bateia pocria causarla muerls o La superfcie caliente podria causar
Gl INTERRUPTOR DE www.P65Warnings.ca.gov partie N dones sris Manengalodes s fcresdo i lesiones serias. Notocar.
7]eser i APAGANO DE EMERGENCIA O Cancery Problemas Reproductivos et cpa o et 6 o o el bt La b corkns e
www.P65Warnings.ca.gov sueers| Joon ¢l Gédigo Eléctrico Canadiense, Parte 1. erzss on el dcido. P 0 020 '20

0010-320

0010-330

0010-340

0010-160

0010-290

0010-280

Copyright © Briggs & Stratton. All Rights reserved

14

07-Feb-2024




Decals Group

REF NO PART NO QTY DESCRIPTION
0010 84010842 1 DECAL, Warning, Sheet
-(Includes items 0010-0010 thru 0010-0340)
0010-120  ----- 1 DECAL-WARNING, SHOCK
0010-30  ----- 1 DECAL-WARNING, FUSE
0010-40  ----- 2 DECAL-WARNING, HOT SURFACE
0010-50  ----- 1 DECAL, Warning, Manual
0010-70  --—--- 1 DECAL-RAINPROOF ENCLOSURE
0010-80  ----- 1 DECAL-DISCONNECT
0010-130  ----- 1 DECAL, Neutral
0010-140  ----- 1 DECAL, L1/L2
0010-150  ----- 1 DECAL, Ground
0010-160  ----- 1 DECAL, Warning
-(The installation of this decal is required for units manufactured after
08/30/2018 and sold in the state of California.)
0010-200  ----- 1 DECAL, FCC, ICES-3
0010-210  ----- 1 DECAL, MOR, AUBURN
0010-220  ----- 1 DECAL, Fuel Selection
0010-240  ----- 1 DECAL, Notice Fuel Requirements
0010-280  ----- 1 DECAL, Warning, Battery
0010-290  ----- 1 DECAL, Warning, Exhaust
0010-300  ----- 1 DECAL, Warning, Auto Start
0010-320  ----- 1 DECAL, Terminal Strip
0010-330  ----- 1 DECAL, Terminal Strip
0010-340  ----- 1 DECAL, Emergency Shutdown
0020 84007020 1 DECAL SHEET - WARNINGS
-(Includes items 0540-10, 0540-20)
0020-10  ----- 1 DECAL-WARNING, SHOCK
0020-20  ----- 3 DECAL-WARNING, HOT SURFACE
0040-80  ----- 1 DECAL
0040-90  ----- 1 DECAL
0100 - 1 DECAL, Brand, PP22

Copyright © Briggs & Stratton. All Rights reserved

15

07-Feb-2024



Enclosure Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040786-00

0070-1

0070-70 0070-120

0070-75 ,
0070110 '* ~0070-130
a/

0070-100

0060

0060-20\7

0070
0060-30

0020-10

0020-20
0020-30

Copyright © Briggs & Stratton. All Rights reserved 16 07-Feb-2024



Enclosure Group

REF NO PART NO QTY DESCRIPTION
0010 84006384 1 RAIL, Front
0020 6936 1 ASSEMBLY, Panel, Front
-(Incl. Ref. Nos. 0020-10, 0020-20, 0020-30, 0030, 0080, 0090, 0100)
0020-10  ---- 1 PANEL, Front
0020-20  ----- 2 SCREW, Captive
0020-30  ----- 2 RETAINER
0030 - 1 INSULATION
oos0 0 - 1 DECAL
0090 - 1 DECAL
0100 - 1 DECAL, Brand, PP22
0020-650 84007139 1 BARREL, Binding
0020-660 36901GS 1 PPHMS, 6-32 X 3/8
0040 84006392 8 SCREW, #10-32 X 3/8
0050 6858 1 ASSEMBLY, Panel, Back
-(Incl. Ref. Nos. 0050, 0050-20, 0050-30, 0055)
0050-10  ---- 1 PANEL, Back
0050-20  ----- 2 SCREW, Captive
0050-30  ----- 2 RETAINER
0055 - 1 INSULATION
0060 6859 2 ASSEMBLY, Panel, End
-(Incl. Ref. Nos. 0060-10, 0060-20, 0060-30, 0065)
0060-10  ----- 1 PANEL, End
0060-20  ----- 2 SCREW, Captive
0060-30  ----- 2 RETAINER
o065 - 2 INSULATION
0070 6860 1 ASSEMBLY, Roof
-(Incl. Ref. Nos. 0070-10, 0070-30, 0070-70, 0070-75, 0070-80, 0070-90,
0070-100, 0070-110, 0070-120, 0070-130)
0070-10  --—--- 1 PANEL, Roof
0070-30  ----- 8 RIVET, Blind, 1/8 X 5/16
0070-70  ----- 2 HINGE, Roof
0070-75  --—--- 1 INSULATION
0070-80  ----- 1 SUPPORT, Rall
0070-90 704130 8 SCREW, HEX, 1/4-20X.5
0070-100  ----- 1 PLATE, Mount
0070-110 205947GS 2 SCREW, Trilobular, #10-32 x 3/4
0070-120  ----- 1 HARNESS, Wire
0070-130  ----- 1 CLIP, Mounting
0070-1 84008085 1 KIT, Light
-(Incl. Ref. Nos. 0070-100, 0070-110, 0070-120, 0070-130)
0070-100  ----- 1 PLATE, Mount
0070-110 205947GS 2 SCREW, Trilobular, #10-32 x 3/4
0070-120  ----- 1 HARNESS, Wire
0070-130  ----- 1 CLIP, Mounting
oos0 0 - 1 DECAL
0090 - 1 DECAL
0100 - 1 DECAL, Brand, PP22
0120 314619GS 1 LATCH
0130 84006387 1 LATCH, Arm

Copyright © Briggs & Stratton. All Rights reserved

17 07-Feb-2024



Fuel, Duct & Support Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040786-00

0400-120

0310 0130

0360

0270

0240

SR

VA AVAeY,

VA NVARVANR

0100-20

\0100-60 0120—f  [T*~.
(/ 0100-70 0050 \b\//
A
R 0100-10
§

0460 0050 <01 0100-20

0105 0100-90 - _

Copyright © Briggs & Stratton. All Rights reserved 18

07-Feb-2024



Fuel, Duct & Support Group

REF NO PART NO QTY DESCRIPTION

0045 26850GS 6 WASHER, Ext. M6 - 1/4" Shakeproof

0050 704130 23 SCREW, HEX, 1/4-20X.5

0100 84006385 1 FUEL REGULATOR ASSEMBLY
-(Includes Ref. Nos. 0100-20, 0100-40)

0100-10 706379 1 BRACKET

0100-20  ----- 1 FUEL REGULATOR ASSEMBLY

0100-40 318002GS 1 FITTING

0100-50 38750GS 2 HHCS, M6 - 1.0 x 30

0100-60 22097GS 2 WASHER

0100-70 49813GS 2 NUT, Hex, M6 - 1.0

0100-80  ----- 1 BRACKET

0100-90 194561GS 2 HHS, Trilobular, #10-32 x 3/8

0105 - 1 SEAL, Ring

0110 84006038 1 PANEL, Intake

0120 - 25 WASHER, Flat, #10, Fender
-(*See footnote)

0130 194561GS 19 HHS, Trilobular, #10-32 x 3/8

o131 - 1 INSULATION

0132 - 1 INSULATION

0133 22473GS 2 FLAT WASHER, M6 - 1/4"

0140 - 1 DUCT, Left

o141 - 1 DUCT, Right

0142 52618GS 5 SCREW, M5 x 0.8 x 12

0143 23897GS 5 WASHER, Flat, #10 - M5

0145 - 3 SCREW, #8-18 X 3/8

0155 - 1 SEAL

0180 84007030 1 KIT, Muffler

0240 - 1 PANEL, Bottom

0270 - 1 PANEL, Top

0280 - 1 SUPPORT

0300 - 3 SUPPORT

0321 - 21 RIVET, BLIND, 3/16 X 5/8

0325 - 2 BRACKET, Muffler

0326 - 8 NUT, Clip

0327 71693GS 6 WASHER, Fender

0328 5025010X6 8 BOLT, 1/4"-20 X 3/4" GD5YZ

0340 84006316 1 PANEL

0350 84006392 2 SCREW, #10-32 X 3/8

0360 - 2 INSULATION

0450 - 4 SEAL, Foam

0460 - 1 PANEL, Battery Box

0510 = ----- 1 INSULATION

0530 - 1 INSULATION

0540 - 1 DECAL, Notice Fuel Requirements
-(Part information located in Decals Group.)

0570 - 2 WASHER

1000 84007045 1 KIT, Support, Right Front
-(Includes Ref. Nos. 0010, 0045, 0050, 0450)

0010 - 1 SUPPORT, Right Front

Footnotes:

* [tems without part numbers are common fasteners. Purchase locally.

Copyright © Briggs & Stratton. All Rights reserved

19

07-Feb-2024



Fuel, Duct & Support Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040786-00

0400-120

0310 0130

0360

0270

0240

SR

VA AVAeY,

VA NVARVANR

0100-20

\0100-60 0120—f  [T*~.
(/ 0100-70 0050 \b\//
A
R 0100-10
§

0460 0050 <01 0100-20

0105 0100-90 - _

Copyright © Briggs & Stratton. All Rights reserved 20

07-Feb-2024



Fuel, Duct & Support Group

REF NO PART NO QTY DESCRIPTION
0045 26850GS 1 WASHER, Ext. M6 - 1/4" Shakeproof
0050 704130 4 SCREW, HEX, 1/4-20X.5
0450 - 1 SEAL, Foam
1100 84007046 1 KIT, Support, Right Back
-(Includes Ref. Nos. 0020, 0045, 0050, 0390, 0400-120, 0400-220, 0450)
o010 - 1 SUPPORT, Right Back
0045 26850GS 1 WASHER, Ext. M6 - 1/4" Shakeproof
0050 704130 4 SCREW, HEX, 1/4-20X.5
0095 - 1 GROMMET
0390 - 1 DECAL, SWRI
0400-120  ----- 1 DECAL, External Power Switch
-(Part information located in Decals Group.)
0400-220  ----- 1 DECAL, Fuel Selection
-(Part information located in Decals Group.)
0450 - 1 SEAL, Foam
1200 84007047 1 KIT, Support, Left Front
-(Includes Ref. Nos. 0030, 0045, 0050, 0095, 0450)
0030 - 1 SUPPORT, Left Front
0045 26850GS 1 WASHER, Ext. M6 - 1/4" Shakeproof
0050 704130 4 SCREW, HEX, 1/4-20X.5
0095 - 1 GROMMET
0450 - 1 SEAL, Foam
1300 84007048 1 KIT, Support, Left Back
-(Includes Ref. Nos. 0040, 0045, 0050, 0095, 0400-60, 0450)
0040 - 1 SUPPORT, Left Back
0045 26850GS 1 WASHER, Ext. M6 - 1/4" Shakeproof
0050 704130 4 SCREW, HEX, 1/4-20X.5
0095 - 1 GROMMET
0400-60  ----- 1 DECAL-WARNING, EXHAUST
-(Part information located in Decals Group.)
0450 - 1 SEAL, Foam
1400 84007029 1 KIT, Muffler Box, Top
-(Includes Ref. Nos. 0320, 0327, 0328, 0330)
0320 - 1 MUFFLER BOX, Top
0327 71693GS 6 WASHER, Fender
0328 22287GS 6 SCREW, 1/4" - 20 x 3/4"
0330 - 1 DECAL-WARNING, HOT SURFACE
-(Part information located in Decals Group.)
1500 84007080 1 KIT, Muffler Box, Bottom

-(Includes Ref. Nos. 0120, 0130, 0310, 0321, 0325, 0326)
0120 - 10 WASHER, Flat, #10, Fender

0130 194561 6 HHS, TRILOBULAR, #10-3
0310 - 1 MUFFLER BOX, Bottom
03217 - 6 RIVET, BLIND, 3/16 X 5/8
0325 - 2 BRACKET, Muffler
0326 - 6 NUT, Clip
1600 84007030 1 KIT, Muffler
-(Includes Ref. Nos. 0180, 0800, 0810)
0180 - 1 MUFFLER
0800 809872 2 GASKET, Exhaust
0810 846149 4 SCREW

Footnotes:
* [tems without part numbers are common fasteners. Purchase locally.

Copyright © Briggs & Stratton. All Rights reserved 21 07-Feb-2024



Fuel, Duct & Support Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040786-00

0400-120

0310 0130

0360

0270

0240

SR

VA AVAeY,

VA NVARVANR

0100-20

\0100-60 0120—f  [T*~.
(/ 0100-70 0050 \b\//
A
R 0100-10
§

0460 0050 <01 0100-20

0105 0100-90 - _

Copyright © Briggs & Stratton. All Rights reserved 22

07-Feb-2024



Fuel, Duct & Support Group

REF NO PART NO QTY DESCRIPTION
1700 84007032 1 KIT, Battery Box
-(Includes Ref. Nos. 0050, 0460, 0470)
0050 704130 2 SCREW, HEX, 1/4-20X.5
0460 - 1 PANEL, Battery Box
0470 - 1 DECAL, Warning, Battery
-(Part information located in Decals Group.)
0570 - 2 WASHER
1800 6856 1 ENCLOSURE, Bulkhead
-(Includes Ref. Nos. 0010, 0020, 0030, 0040)
o010 - 1 SUPPORT, Right Back
0020 - 1 SUPPORT, Left Back
0030 - 1 SUPPORT, Left Front
0040 - 1 SUPPORT, Right Front
Footnotes:

* [tems without part numbers are common fasteners. Purchase locally.

Copyright © Briggs & Stratton. All Rights reserved

23

07-Feb-2024



Power Group

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 040786-00

0610

Copyright © Briggs & Stratton. All Rights reserved 24 07-Feb-2024



Power Group

REF NO PART NO QTY DESCRIPTION

0001 61H3750001E1 1 Replacement Engine
-(**See footnote)

o010 - 1 BASE

0060 24910GS 12 CAPSCREW, Hex Head, Trilobular, 5/16, 18 x 1/2

0070 84007023 6 MOUNT, Vibration

0100 22129GS 6 WASHER, Lock

0125 - 4 *CAPSCREW, Hex Head, 5/16-18 x 2-1/2
-(*See footnote)

0130 5025155SM 6 WASHER, 5/16

0140 22259GS 4 NUT, 5/16 - 18

0150 84010874 1 ALTERNATOR

0160 84007022 1 HUB, Fan

0190 - 4 *WASHER, Lock, 7/16
-(*See footnote)

0220-10 313561GS 1 PLATE, Temp Switch

0220-20 204426GS 1 SWITCH, Temperature

0220-30 708730 2 SCREW

0230 47411GS 2 SCREW

0290 315440GS 1 GROMMET

0340 84006018 1 FAN

0350 22097GS 6 WASHER

0360 5025010X6SM 4 BOLT, 1/4-20 X 3/4" G

0410 5048681SM 1 HOSE, OIL DRAIN

0440 704130 2 SCREW, HEX, 1/4-20X.5

0450 - 1 BRACKET, Heater

0570 5025011X6 2 BOLT, 5/16-18 X 3/4 GD5

0580 193686 8 WSHR, M10, SHKPRF, EXT

0590 - 8 *SCREW, M10 X 25
-(*See footnote)

0600 203200 1 WASHER, 3/8" SAE

0610 315203GS 1 BOLT

0630 84006017 1 SHROUD, Fan

0640 2820676SM 4 CAPSCREW-HEX HD 7/16-

0650 807435 6 SCREW

0660 22473GS 6 FLAT WASHER, M6 - 1/4"

0670 29333AGS 1 TIEWRAP, 7 LG BLK

1457 - 1 MOTOR, Stepper

-(Refer To Your Engine Model's Parts Manual)

Footnotes:

* [tems without part numbers are common fasteners. Purchase locally.
** To verify your specific engine model, please reference the ID Tag located on your engine. See your local Briggs & Stratton distributor for parts and service.

Copyright © Briggs & Stratton. All Rights reserved 25 07-Feb-2024



6845-00 - Fuel Regulator
Heater

BRIGGS&STRATTON

Copyright © Briggs & Stratton. All Rights reserved 07-Feb-2024



Fuel Regulator Heater

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 6845-00

0010
0010-30

/

0010-20

0010-40

Copyright © Briggs & Stratton. All Rights reserved 27 07-Feb-2024



Fuel Regulator Heater

REF NO PART NO QTY DESCRIPTION

0010 6845 1 HEATER, Fuel Regulator
0010-120  ----- 1 HARNESS, Wire

0010-20  ----- 1 HEATER, Fuel Regulator
0010-30  ----- 1 HARNESS, Cold Weather
0010-40  ---- 1 CLIP, LTCHNG

Copyright © Briggs & Stratton. All Rights reserved

28

07-Feb-2024



6840-00 - Oil Sump
Warmer

BRIGGS&STRATTON

Copyright © Briggs & Stratton. All Rights reserved 07-Feb-2024



Oil Sump Warmer

Note: Unless noted otherwise, use the standard torque specifications

0010

0010-30

0010-10

0010-40

7 4

A

0010-20
% I

0010-50

0010-60

Mfg. No: 6840-00

Copyright © Briggs & Stratton. All Rights reserved

30

07-Feb-2024



Oil Sump Warmer

REF NO PART NO QTY DESCRIPTION

0010 6840 KIT, Oil Sump Warmer
-(Incl. Ref. Nos. 0010-10, 0010-20, 0010-30, 0010-40, 0010-50, 0010-60,
0010-70)

0010-10 314941GS PLATE, Warmer
0010-20  ----- PLATE, Warmer
0010-30  ----- BRACKET, Guide, Warmer

0010-40 704130
0010-50 194561GS
0010-60 29333AGS
0010-70 84007199

SCREW, HEX, 1/4-20X.5
HHS, Trilobular, #10-32 x 3/8
TIEWRAP, 7 LG BLK
HARNESS, Cold Weather

P W NNR R R

Copyright © Briggs & Stratton. All Rights reserved 31 07-Feb-2024



6869-00 - Battery Warmer

BRIGGS&STRATTON

Copyright © Briggs & Stratton. All Rights reserved 07-Feb-2024



Battery Warmer

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 6869-00

0010

0010-90

0010-10

Copyright © Briggs & Stratton. All Rights reserved 33 07-Feb-2024



Battery Warmer

REF NO PART NO QTY DESCRIPTION

0010 6869 1 WARMER, Battery
0010-10 314941GS 1 PLATE, Warmer

0010-40 84007199 1 HARNESS, Cold Weather
0010-90 29333AGS 3 TIEWRAP, 7 LG BLK

Copyright © Briggs & Stratton. All Rights reserved

34

07-Feb-2024



6872-00 - Maintenance

BRIGGS&STRATTON

Copyright © Briggs & Stratton. All Rights reserved 07-Feb-2024



Maintenance

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 6872-00

0010

0010-70

0010-40

0010-10

0010-20

36 07-Feb-2024



Maintenance

REF NO PART NO QTY DESCRIPTION

0010 6872 1 ACC, KIT, MAINTENANCE, 17-26000
-(Incl. Ref. Nos. 0010-10, 0010-20, 0010-30, 0010-40, 0010-70)

0010-10  ----- 1 CARTRIDGE, Air Cleaner
0010-20 72347GS 2 PLUG, Spark

0010-30 841023 1 FILTER, OIL

0010-40  ---- 1 BOTTLE, 160z OiIl
0010-70  --—--- 2 BOTTLE, 320z Oil

Copyright © Briggs & Stratton. All Rights reserved 37 07-Feb-2024



6574-01 - Infohub

BRIGGS&STRATTON

Copyright © Briggs & Stratton. All Rights reserved 07-Feb-2024



Infohub

Note: Unless noted otherwise, use the standard torque specifications

0010

0010-120

0010-130

0090-90

0090-100

0010-20

0010-140

0010-190

0010-45

Mfg. No: 6574-01

0010-150

0010-45

0010-90
/

0045-45

Copyright © Briggs & Stratton. All Rights reserved

39

07-Feb-2024



Infohub

REF NO PART NO QTY DESCRIPTION
0010 6574 1 KIT, Infohub SP, Agnostic
-(Incl. Ref. Nos. 0010-20, 0010-40, 0010-45, 0010-90, 0010-100, 0010-120,
0010-130, 0010-140, 0010-150, 0010-190)
0010-20  ----- 1 INFOHUB, UNIV
0010-40  ---- 1 HARNESS, Infohub SP, Agnostic
0010-45  ----- 2 ASSEMBLY, Voltage Sensor
0010-90  ----- 1 ANTENNA, Cell Quad Band
0010-100 703591 1 WASHER, .406X1.5X.12
0010-120  ----- 1 STRIP, Adhesive Mounting
0010-130  ----- 1 MANUAL, Operator
0010-140 316855GS 1 GROMMET
0010-150 29333AGS 6 TIEWRAP, 7 LG BLK
0010-190 197956GS 1 BLOCK, Terminal w/Levers
0040 84003260 1 HARNESS, Infohub SP, Agnostic
-(Incl. Ref. Nos. 0040-40, 0040-150)
0040-40  ---- 1 HARNESS, Infohub SP, Agnostic
0040-150 29333AGS 6 TIEWRAP, 7 LG BLK
0045 84003258 1 ASSEMBLY, Voltage Sensor
-(Incl. Ref. Nos. 0045-45, 0045-150)
0045-45  ----- 1 ASSEMBLY, Voltage Sensor
0045-150 29333AGS 6 TIEWRAP, 7 LG BLK
0090 84003261 1 ANTENNA, Cell Quad Band
-(Incl. Ref. Nos. 0090-90, 0090-100)
0090-90  ----- 1 ANTENNA, Cell Quad Band
0090-100 703591 1 WASHER, .406X1.5X.12

Copyright © Briggs & Stratton. All Rights reserved

40

07-Feb-2024



6581-00 - Uninterruptible
Power Supply - (UPS)

BRIGGS&STRATTON

Copyright © Briggs & Stratton. All Rights reserved 07-Feb-2024



Uninterruptible Power Supply - (UPS)

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 6581-00

0010-10

Copyright © Briggs & Stratton. All Rights reserved 42 07-Feb-2024



Uninterruptible Power Supply - (UPS)

REFNO  PART NO QTY  DESCRIPTION

0010 6581 1 KIT, ACC, UPS 350VA/255W, 120VAC
-(Incl. Ref. No. 0010-10)

0010-10  ----- 1 UPS 350VA/255W, 120VAC

07-Feb-2024

Copyright © Briggs & Stratton. All Rights reserved 43



6491-01 - Estop Switch

BRIGGS&STRATTON

Copyright © Briggs & Stratton. All Rights reserved 07-Feb-2024



Estop Switch

Note: Unless noted otherwise, use the standard torque specifications

Mfg. No: 6491-01

0010

0010-90

0010-10

0010-60

0010-100

\

0010-20

0010-50

0010-110

Copyright © Briggs & Stratton. All Rights reserved

45

07-Feb-2024



Estop Switch

REF NO PART NO QTY DESCRIPTION

0010 6491 1 ACC KIT, SWITCH, E-STOP
-(Incl. Ref. Nos. 0010-10, 0010-20, 0010-50, 0010-60, 0010-80, 0010-90,
0010-100, 0010-110)

0010-10  ----- 1 ASSEMBLY, Switch, E-Stop
0010-20  ----- 1 DECAL

0010-50  ----- 1 LEGEND PLATE, E-Stop
0010-60  ----- 1 TUBING, Heat Shrink
0010-80  ----- 1 HARNESS

0010-90  ----- 1 HARNESS

0010-100  ----- 1 HARNESS

0010-110  ----- 1 HARNESS

Copyright © Briggs & Stratton. All Rights reserved 46 07-Feb-2024



6428-00 - USB Cable

BRIGGS&STRATTON

Copyright © Briggs & Stratton. All Rights reserved 07-Feb-2024



USB Cable

Note: Unless noted otherwise, use the standard torque specifications

0010

0010-10

Mfg. No: 6428-00

Copyright © Briggs & Stratton. All Rights reserved

48

07-Feb-2024



USB Cable

REF NO PART NO QTY DESCRIPTION

0010 6428 1 KIT, Communication Cable
-(Incl. Ref. No. 0010-10)

0010-10  ----- 1 CABLE, USB

07-Feb-2024

Copyright © Briggs & Stratton. All Rights reserved 49



6631-00 - Surge Protective
Device (SPD)

BRIGGS&STRATTON

Copyright © Briggs & Stratton. All Rights reserved 07-Feb-2024



Surge Protective Device (SPD)

Note: Unless noted otherwise, use the standard torque specifications Mfg. No: 6631-00

0010
0010-10

Copyright © Briggs & Stratton. All Rights reserved 51 07-Feb-2024



Surge Protective Device (SPD)

REF NO PART NO QTY DESCRIPTION

0010 6631 1 SURGE PROTECTIVE DEVICE (SPD)
-(Incl. Ref. No. 0010-10)

0010-10  ----- 1 SURGE PROTECTIVE DEVICE (SPD)

Copyright © Briggs & Stratton. All Rights reserved 52 07-Feb-2024



Hardware ldentification &

Torque Specification Chart

FOR STANDARD METRIC MACHINE HARDWARE (Tolerance = 20%)
Propert (56 ) (8.8) (10.9) (12 9)
(:Iagsy N A N/

Class 5.6 Class 8.8 Class 10.9 Class 12.9

Size Of | in/lbs in/lbs in/lbs in/lbs
Hardware| ft/lbs | Nm. | ft/lbs | Nm. | ft/lbs | Nm. | ft/lbs | Nm.
M3 588 | .56 | 1344 | 1.28 | 192  1.80 | 22.92| 2.15
M4 1344 | 1.28 | 30.72 @ 2.90 4344 | 4.10 | 52.56 | 4.95
M5 264 | 250 | 6096 | 575 |5.97 | 810 | 7145 9.7
M6 4464 @ 4.3 7.3 99103 14 | 121 16.5
M7 5.2 711 121 | 165 | 16.9 23 | 19.9 27
M8 1.7 | 105 | 11.1 24 25 34 29 40
M10 15 21 35 48 | 50 67 59 81
M12 26 36 61 831862 | 117 | 103 140
M14 42 58| 101 | 132 | 136 | 185 | 162 | 220
M16 64 88| 147 | 200 | 210 | 285 | 250 | 340
M18 89 | 121 | 202 | 275 | 287 @ 390 | 346 470
M20 126 | 7171 | 290 | 390 | 405 | 550 | 486 660
M22 169 | 230 | 390 | 530 | 559 | 745 | 656 | 890
M24 217 | 295 | 497 | 375 | 708 | 960 | 840 | 1140
M27 320 | 435 | 733 | 995 (1032 | 1400 | 1239 | 1680
M30 435 | 590 | 995 | 1350 | 1401 | 1900 | 1681 | 2280
M33 990 | 800 | 1349 | 1830 | 1902 | 2580 | 2278 | 3090
M36 759 | 1030 | 1740 | 2360 | 2441 | 3310 | 2935 | 3980
M39 988 | 1340 | 2249 3050 | 3163 | 4290 | 3798 | 5150

The guides and ruler furnished below are designed to
help you select the appropriate hardware.

10 20 30 40 50 70 90 100
22\ @ I ! !HBody
\ ) Diameter
7 [e—Body Length——|
Nutr,_I\JIIS Screw, M8-1.25 x 25
I
Thread Thread Distance between Body
Diameter (mm) Diameter (mm)  threads (mm) Length (mm)
Inside Threads Body Threads Body
Diameter (in)  perinch Diameter perinch Length (in)
| ——
Nut, 1/2-16 Screw, 1/2-16 x 2
14 12 3 14 12 3

0
| 174 12 3y
| | |

4
174 12 3y |
|.|.|.|.|.|. N | N

Standard Hardware Sizing

When a washer or nut is identified as 1/2” (M8), this is

the Nominal size, meaning the inside diameter is 1/2 inch
(8mm metric thread diameter); if a second number is present
it represents the threads per inch (distance between threads).

When bolt or capscrew is identified as 1/2 - 16 x 2” (M8 - 1.25 x 50),
this means the Nominal size, or body diameter is 1/2 inch (8mm
metric thread diameter), the second number,16, represents the
threads per inch, (distance between threads). The final number

is the body length of the bolt or screw, 2 inches (50mm).

Torque Specifications

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance + 20%)
Hardware i : @ @
Grade <
SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/lbs in/lbs in/lbs
Hardware | ft/lbs | Nm. ft/lbs | Nm. ft/lbs | Nm.
8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 4.9
10-24 27 3.1 43 4.9 60 6.8
10-32 31 3.5 49 5.5 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 11 15.0 17 23.1 25 34.0
5/16-24 12 16.3 19 25.8 29 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 170 95.2
7/16-20 35 47.6 95 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 99 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 1496 150 | 204.0
9/16-18 75 | 102.0 120 | 163.2 170 | 2312
5/8-11 90 | 1224 150 | 204.0 220 | 299.2
5/8-18 100 | 136 180 | 244.8 240 | 326.4
3/4-10 160 | 2176 260 @ 353.6 386 | 525.0
3/4-16 180 | 244.8 300 | 408.0 420 | 571.2
7/8-9 140 | 1904 400 | 544.0 600 | 816.0
7/8-14 155 | 210.8 440 | 5984 660 | 897.6
1-8 220 | 2992 980 | 788.8 900 |1,244.0
1-12 240 | 3264 640 | 870.4 | 1,000 | 1,360.0
NOTES
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5
torques.
b. for flange whizlock nuts and screws - use 135% of
grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.

Common Hardware Types

Hex Head Capscrew
P ‘, Washer
@ Lockwasher
Carriage Bolt
(o Yoo ffy Hex Nut

Wrench & Fastener Slze Gmde

1147 Bolt or Nut 5/16” Bolt or Nut 3/8” Bolt or Nut 7I16 Bolt or Nut
Wrench—7/16" Wrench—1/2” Wrench—9/16"  Wrench (Bolt)—5/8”
Wrench (Nut)}—11/16"

M12 Bolt or Nut
Wrench—19mm

1I2 Bolt or Nut
Wrench—3/4"

M10 Bolt or Nut
Wrench—17mm

M14 Bolt or Nut
Wrench—22 mm

M6 Bolt or Nut
Wrench—10mm

M8 Bolt or Nut
Wrench—13mm



BRIGGS&STRATTON

®

Copyright © Briggs & Stratton. All Rights reserved 07-Feb-2024



	Accessory Group
	Alternator Group
	Circuit Breaker Group
	Control Panel Group
	Decals Group
	Enclosure Group
	Fuel, Duct & Support Group
	Power Group
	Fuel Regulator Heater
	Oil Sump Warmer
	Battery Warmer
	Maintenance
	Infohub
	Uninterruptible Power Supply - (UPS)
	Estop Switch
	USB Cable
	Surge Protective Device (SPD)

